
Upper Bearing Block

MH-18FX005UB

4x7x2.5mm

Radial Bearing

MR74ZZ

M1.6x4mm

Cap Screw

M1640CSS

Servo

(Stock part

not included)

Lower Bearing Block

MH-18FX005LB

4x7x2.5mm

Radial Bearing

MR74ZZ

M1.6x4mm

Cap Screw

M1640CSS

Servo

(Stock part

not included)

M1.6x4mm

Cap Screw

M1640CSS

Servo

(Stock part

not included)

M1.6x4mm

Cap Screw

M1640CSS

M1.6x4mm

Cap Screw

M1640CSS

Washer

(Stock part

not included)

Washer

(Stock part

not included)

Washer

(Stock part

not included)

Canopy Mount

MH-18FX005CM

Canopy Mount

MH-18FX005CM

M1.6x3mm

Cap Screw

M1630CSS

M1.6x3mm

Cap Screw

M1630CSS

1

MICROHELI CO., LTD.

01

CAUTION: Please check your model helicopter carefully before attemp to fly!

LOCTITE

Apply Loctite

.....x4

M1.6x3mm Cap Screw

LOCTITE

Apply Loctite to all screws

ALUMINUM/CARBON FIBER MAIN FRAME

MH-18FX005

BLADE 180 CFX  HELICOPTER Aluminum/Carbon Fiber Main Frame INSTRUCTION

COPYRIGHT © 2017 MICROHELI

®

REV. 18FX005-090315-01

.....x13

M1.6x4mm Cap Screw

.....x2

4x7x2.5mm Radial Bearing

Battery

(Stock part

not included)

ESC

(Stock part

not included)

M1.6x3mm

Cap Screw

M1630CSS

M1.6x3mm

Cap Screw

M1630CSS

Main Frame

MH-18FX005MF

Main Frame

MH-18FX005MF

Battery Tray

MH-18FX005BT

.....x2

M1.6x8mm Set Screw

Anti-Rotation Bracket

MH-18FX011B

1.6x3.2x0.4mm

Aluminum Spacer

163204AS

M1.6x4mm

Cap Screw

M1640CSS

Anti-Rotation Bushing

MH-18FX011AB

Anti-Rotation Guide

MH-18FX011

.....x1

1.6x3.2x0.4mm Aluminum Spacer

Main Frame

MH-18FX005MF


	Sheets and Views
	Model


